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The masterpiece of roofing tiles made in Japan.
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Sekisyu flat roofing tile 'Recera You'.§ . % ‘ beautiul
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Color : Recera Gray
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Sekisyu flat roofing tile 'Recera You'

KIMURA ROOFING TILES CO.,LTD.



The reason why a sekisyu roofing tile Color Choice

resists damage from salty breeze

| use eminent clay of T_he burning temperature that is
1 high quality in japan + ] high temperatures more than Natural
Series

1,200 degrees Celsius.
o

Absorbing water rate equal to or less than 6% ]
]

[ Quality to be worthy of preventing from the damage of salty breezes ]
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Specs. of the Product Allocation Size of Roofing Tiles(the size of Length is mm)

IlSekisyu flat roofing tile 'Recera You' 140 305 (¥2) 305 (+2) 305 (+2) 305 (+2) 305 (¥2) 140

outside of > outside of
measure | total length: 365mm  total width: 345mm 345mm the gable [ ‘ ‘ ‘ ‘ Mthe gable

board |_|_ — — — — — IJ board

1!

functional length 280mm R e ey m ey B
measure | wigth | 305(+2)mm :

the number of | 11.5 tiles per 1 square meter rL?,Q
roofing tiles | 40.0 tiles per 3.3 square meters

3.95kg per 1 tile

weight 45.5kg per 1 square meter

158.0kg per 3.3 square meter

BEBeamwise direction

355mm

280mm

Il The outline of the quality of the material low]  305mm (+2) |

item test results %
the strength of our roofing tiles 5\

agains! bending destruction |  Stronger than 1,500N wd®

BCross-beamwise direction

water suction rate less than 6%

the test result of frost damage no trouble

@ KIM“RA ROOFING TIlEs co lTD 1501 Tsunozu-Cho, Gotsu-shi, Shimane Prefecture, 695-0021 Japan
.' ® Phone 81-855-53-0618 Fax 81-855-53-0699

Due to variations in printing, the colors of the photos may slightly different from actual colors products. The specification of the products is subject to change because of their improvement, etc.
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